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Date. {3 {44 {3...

Sub: Testing of Bricks / Bricks Tiles for Comgressive Strength / Dimension

AL No.- AL-09/WF/4766(25)AE- III!EEC-—Z/DU’SIB/2017-18/D-494 Dt. 12 10.2017

1. Name of work: SC/ST/OBC M'mmtws

Sub Head:-Repair / Raising of lanes and drains at Balmiki Basti at Village Rasoolpur, AC-8,

Mundka.

2. Details from where sample is collected: ErofuSiiot - S e
3. Name of Circle / Division: o CN e

4. Name of Junior Enginser: Sh. Ravinder Kumar

S. Name of Assistant Engineer- Sh. P.S. Johar

6. Name of Executive Engineer: Sh. S.C. Sharma

7. Name of Contractor / Agency: M/S Manjit Construction Co

8. Name of Officer Collecting Sample: Sh.P.S. Johar

9. Date of collection / Date of filling frog: ... g ! ! e [;L ..............
10. Date of testing: T ol gy .
L1. Identification Mark: B e s L S O
12.ClassDesignaljon: © -~ = L & S e N i ﬁ.
13. No. of specimen sent for testingg. +et0. 0 K (o

Specimen relating to Zo:r mentioned above is / are sent for testing. It is certified
that the sample (s) marked has / have been taken in my presence which represent

% o0 d:) quantity of work / supply ma

%E. Signature
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